e0000000,

00000 00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000,

wa NEW 070

SABZ KOOSH NEGIN co L0

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

eeccccee®

e®®000ccccce, ..000................00000000000000000000..............
L]

JPO A ACALR
Crankcase Assay

R

e0000cecccccce,
®ececcccccccce’®
e®00000000000,

. L4 L]
©0000000000 ©00000000000000000000000000000000000000000000000000000°




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

A

- b 5o Description WS ol WS 58

\ 11060202506 Crankcase

v 91213471420 Stud M6x45

v 91213471370 Stud M 6x30

¥ 93714703220 Pin 6m6x36

0 93216300140 Lock washer B6 NEWO70 £ b Juls 4y | 04-04-100
4 92103190900 Hexagonal nut M6

4 00009890810 Grommet

A 00009885217 Flange

4 00009885200 Flange

V. 11066413200 Oil line

A 11061040200 Bearing bushing

\Y 00009895200 Hose

VY 94566213310 Retaining ring 30x1.2

¥ 00009582004 Washer

10 00009930900 Needle bearing NEWO70 S Joo iy 04-04-101
\5 11060369000 Check plate

Y 96400031980 N NEWO70 1Asr - 5V 10 auls | 04-04-156
YA 11060298901 Heat insulating bar

14 11060300400 Connecting Rod NEWO70 S Jee dcgone 04-04-125
Y- 11060291210 Gasket

v 11073500500 Filler cap 22-24

Yy 11173500905 Filler cap retainer NEWO70cs g b oo 04-04-102
e 90990212360 Seffapping screw




e0eccsce,

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

SABZ KOOSH NEGIN co .10

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

.
.
L]
NEW 070 :
.
.
L]

A

- b 5o Description WS ol WS 58
rf 96459454050 "O" ring 36x3

Yo 11083505800 Tank vent

184 00009515815 Threaded pin

0 11066403301 Oil line

o) 96369650640 Sealing A8x12

oY 91707940230 Hollow screw




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

....................................................................
) (1] L)

e®000ccccccco,
o000 0O0OGOOIOOIOSOS
e®00000000000,
° L ]
©00000000000"®

. L] L]
000000000000000000000000000000000000000000000000000000000000000000




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e0eccsce,

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

/Lol

| esdd ayladd Description WS o WS 5S

\ 95120034080 Needle cage 15%19x19.5 NEWO7005ls s Ko s, 04-04-127
Y 11060201202 | Cylinder with piston 3-13 | NEWO7QUSs) K, 9 Ogim 9 s 33k acgoxe | 04-04-119
v 91213471310 Stud M6x18

¥ 91213471380 Stud M6x35

0 11060302003 Piston O58 6-8 NEWO70 s, 9 Ogitany <o 04-04-120
5 11060343003 Compression ring NEWO070 X, 04-04-160
v 11060341503 Piston pin 15x9.5x42

A 94626501500 Wire snap ring A15

4 96368150640 Sealing ring A8x12

V. 11060209400 Decompression valve 11

A 94606240320 Retaining washer 3.2

\Y 11060288101 Flat spring

\v 94400691270 Blind rivet 2.6x6

V¥ 11060292300 Cylinder gasket

o | 90363411350 Socket head sorew

\$ 11104007005 Bosch WSR 6 F

NEWO70 2o 04-04-144

\$ 00004007000 NGK BPMR 7 A

Y 11104051000 Spark plug terminal NEWO70 pois Sads 04-04-170
YA 00009980603 Torsion spring

4 11061490600 Exhaust gasket

Y- | 11061400502 Exhaust muffler NEWOQ705,;51 04-04-123




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

B

ool sl Description WS ol WS 58
v 11061452900 Cover

vy 11061483900 Locking plate

vy 90083190650 | Hexagon head screw M4x10
ve 11061468000 Angle bracket

Yo 90443190980 | Pan head screw M5x16 Z4-1
Ys 94866480200 Cup spring A12.5

8% 92143200900 Retaining nut VM6

s 11060288100 Flat spring

£\ 11074007000 Spark plug WR 7 AC

£y 11064051000 Spark plug terminal

sy 91213471260 Stud M6x12

s¥ 92910210120 Washer 5.3

£0 92102600700 Hexagon nut M5

44 11060343010 Compression ring




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

7}
')
ﬁ

SABZ KOOSH NEGIN co .10

...OOOOOOOO..

é%ﬁ
L]
o
L]
®ec0c0cccccccce®
e®00000000000,

C

0000000000000,

®escccccccee’

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

.....................OOOOOOOOOOOOOOOOOOOOOQQQQQQQQQQQQ o
L]

<l acgaao
REWIND STARTER SYSTEM

L]
©00000000000000000000000000000000000000000000000000000°

®ec0c0ccc0000e®

C

b agladh Description YIS ol YIS S

11060802802 | Fan cover with rewind starter 1-12 NEWO70 o5 & bl acgaxe | 04-04-107

\ 11060802002 Fan housing 2 and 3

Y 11100849102 Bushing

v 00009672032 Emblem STIHL

o 11171900601 Rewind spring

5 11061959015 Washer

\ 11171901011 Rope pully new070 il Js, 04-04-113

A 11071958200 Starter rope
00009302200 Starter rope 30.5m/100

q 11101953400 Grip NEWO70. bl azs 04-04-108




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

7}
')
ﬁo

SABZ KOOSH NEGIN co .10

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

C

PY.IVr)

. b o)l Description WS o WS 5S
V. 11241957200 Pawl NEWO70Jaa ab; 04-04-112
A 11181628935 Washer

VY 11171953500 Spring NEWO70 o )kl Sigo 60,8 | 04-04-111
\Y 90482161010 Pan head screw M 5x180Z

v 00009672021 Emblem STIHL

I 00009741000 Round head rivet 3x6




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

O

: nOF NEW 070 :
. .

000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

....................................................................

abid i) o

L[] L]
0000000000000000000000000000000000000000000000000000000000000000000




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

4T
.ﬁo

ecccccee®

NEW 070
D
ool sl Description WS ol WS 58
\ 00009890810 Grommet
Y 00009925820 Washer
¥ 11064000512 Flywheel magneto NEWO70:,; axio 04-04-140
¥ 11064043210 Ignition coil NEWO703 » J555 04-04-141
0 91103130700 Pan head screw M 4x19
5 11064002001 Set of points NEWO70 ;5% 04-04-143
\ 90412160630 Pan head screw M4x8
A 93226300100 Spring washer A4
4 11154043400 Condenser
NEWO70 ;s 04-04-142
V. 11154048800 Cap
" 93216300080 Lock washer B3
\Y 92102600400 Hexagon nut M3
VY 11064421201 Ground lead
\f 11104427000 Contact sleeve
\5 00004050600 Ignition lead 1m / 40(B
00009302251 Ignition lead 10m / 33(B)
\5 00009891010 Grommet
\Y 11104044200 Wick
VA 11064008201 Dust cap
4 | 11064048300 Plug
v- 90473190380 | Pan head screw M3x12 Z3
m 11064001206 Flywheel NEWO70 J,53 04-04-138
YY | 90213190670 Pan head screw M4x14Z7 NEWO703,: axio g 04-04-168
vy 11060860505 Fanwheel NEWO70 s s 3 04-04-158
ve 90482160950 Pan head screw M5x10Z4




e0eccsce,

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

D

sofes | o 0 5 )loud Description WS b WS oS
Yo 11060849100 Bushing
vs 92102611340 Hexagon nut M10x1
8% 94824350430 Woodruff key 3x5
£ 11064043401 Condenser
T 11060860510 Fanwheel
FY 00009615115 Ring
fr 93806201650 Split taper sleeve 3x8
tf 00009581001 washer
\roy NEWOT70 5N G dxio acgons | 04-04-174
NEWO70 Ko G axivo dcgoma | 04-04-177

Ty




e0000000,

00000 00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000,

wa NEW 070

SABZ KOOSH NEGIN co L0

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

eeccccee®

e®®®ccccccce, 0® 0000 0000000000000000000000000000000000000000000000000,
L) [ ] L] ..
] e o .
. e o .
. o oo o o ﬁls °
: 2 ACHAAN :
. e o )
. o o é ‘ M
) e o )
) ) .
) o o .
. o o o
) ) .
. o o o

L]
.0....1I..QQ.. ©00000000000000000000000000000000000000000000000000000°

vy



e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

E

asq0 | 0 sladd | Description WS b WS oS

\ 00009895200 Hose

Y 11066409000 Strainer flange

v 00009510601 Hexagon head screw

¥ 92103190900 Hexagon nut M6

0 11066472800 Seat

s 11066479200 Rubber cap

Y | 11066641501 Adjusting nut g : % 4 :E V’\Z";g’“ g 04-04-173
A 00009512911 Chain adjusting screw Q\?' § §

4 11070219000 Clamping piece

V. 11066641000 Inner guide plate

A 00009536601 Stud

\Y 11060369100 Cover plat

VY 11066402011 Chain sprocket 404".7T

NEWO70 <51, wl 04-04-136

V¥ 11066402031 Chain sprocket

\0 11061629000 Spieth adapter sleeve NEWO70 23 eulsl is 04-04-135
\# 11061628800 Washer
\v-14 1 11061602001 Clutch 17-19

VY 11061623200 Spider NEWO70 235 )9, 04-04-133
YA 11060071006 Clutch shoe kit (3 pieces

14 00009975909 Clutch spring kit(3 pieces) NEWO70 235 i 04-04-134

11060071007, Clutch spring kit / 3pieces

v 11061621110 Washer

Y 95129334050 Needle bearing 15x18x22  NEWO70 =51l K5 15, 04-04-130
Y 00009611200 Ring

L




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e0eccsce,

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

E

asq0 | o0 s)ladd | Description WS b WS oS
vy 92102611350 Hexagon nut M10x1 left
Yf 11066480412  Chain sprocket cover NEWO70 sl 8 04-04-104
Yo 11066640510 Spiked bumper NEWO70 ax, 04-04-103
¥s | 90083191310 Hexag,\‘jlgfleg‘d screw
8% 92143200900 Retaining nut VM6
YA 11066641100 Outer guide plate
va 94410651910 Notched pin 3x8
Y. 92202601300 Hexagon nut M10 NEWO70 axs o e 04-04-157
I 11063591110 Gasket
Y 11063510701 Fuel tank cover NEWO70 cs g b sls 04-04-105
vy 90482161010 Pan head screw Mx18 4
11066402025 Rim sprocl?tet conversion
vf Clutch drum
NEWO704ss 95 STl 04-04-137
Yo 00006421207 Chain drive sprocket
vs 11116567700 Chain catcher
rv | 90403461019 ~ SOCKel head sorew
E17-18-B NEWO70 235 acgomne 04-04-128
E17-19-A NEWO70d b oY 4cgoxa 04-04-129
E18-A NEWO70235 s oS’ acgorma 04-04-131
E15-17-18-19-22 NEWO70 L4 Jas 53k 235 acgazne 04-04-162
E12-16-20 NEWO705T el 55l s 5 la ,ily dcgarme 04-04-152
E17-18-19-22 Ubsr 094 L e (30 2N dcgae 04-04-176

BRL




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

O

<aa NEW 070 :
:

000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

00000000000000000000000000000000000000000000000000000000

i F ii  OIL PUMP ASsAY

\\ Illi" : < / g o
- !I.' g 7
- om%ﬂ/—aﬁ's S

- )
1796 15~ 141313

e



e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

ecccccee®

Evbf NEW 070
F
- codb 5)loud Description WS ol WS 58
11066403202 Oil pump

\ 11066403002 Pump housing NEWO70 29, oy dcgos 04-04-117
Y 11066470600 Pump piston

v 00009710420 Pin

¥ 00009925110 Washer

o 11066403100 Plunger with diaphragm

5 11066477900 Washer

\ 00009970325 Helical spring

A 95170035090 Cylindrical roller 5x5

4 11066472611 Annular lever

V. 00009581001 Washer

A 94556210850 Retaining ring

\Y 95160031730 Ball 4mm

VY 00009970336 Helical spring

V¥ 00009515810 Threaded pin

o 00009970728 Helical spring

\5 11116470610 Pump piston

Vv 96469450490 "O"ring 7x1.5

WA 90482161010 Pan head ;crew M5x1§

4 11066479404 Hose

Y. 11066403801 Oil pick-up body

A 11063590700 Gasket

Yy 11063504002 QOil tank cover NEWO70 e9, Sb acgaxs 04-04-109

BRT




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

ecccccee®

Evbf NEW 070
F
- codb 5)loud Description WS ol WS 58
vy 00009927105 Washer
ve 11063512200 Oil inspection window
Yo 11060071004 Thrust bolt kit NEWO70 529, b acgona 04-04-109
Y& 96469450150 "O" ring 4x1
Yy 94686210330 Circlip 6x0.7
YA 11066403600 Qil filler cap
NEWO7Q 5, b oo 04-04-110
va 00009926302 "O" ring
v 11066562000 Saw dust guard
I 11066561500 Protective plate
v 90483190680 Pan headzs40rew M4x16
ry 11063580700 Fuel line
vf 11083532500 Fuel outlet fitting
Yo 11113587700 Hose
vs 00003503500 Pick-up body
NEWO70a s yils 04-04-118
vy 00003581800 filter
F4 11113589100 Insert
o 94566211130 Circlip 12x1
o) 11103581800 Filter
F33-37 NEWO70 e g Ko aly) 04-04-159

Ty




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.......QQQQQQQQQQQQQQQQQQQQ...........................0.
.

Joo Jld acgnao
AIR FILTER ASSAY

L
()
©00000000000000000000000000000000000000000000000000000°

...........0.

e®00000ccccce,
Eg.
L]
o
L]
®ec0ccccccccce’®
e®00000000000,
®e000c0cccccce’®

G

.............

[44)
o

AN

SN



e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

G

- b 5o Description WS ol WS 58

\ 11061040200 Bearing bushing

v 11061041900 Notched speed control

base

v 90483190650 Pan head screw

¥ 11061000601 Governor shaft

0 11061040501 Governor rod

s 00009980811 Hook-on spring

4 92910210120 Washer 5.3

A 11061041000 Wind vane

4 90473190220 Pa,\;;‘gfg g

V. 11061291110 Gasket

A 11061212201 Cooling plate

\Y 11061211615 Intermediate flange NEWO70 ,gl 5,5 Jsasle 04-04-146
\v 11061291100 Gasket

¥ 11061200611 Carburetor HL 324A NEWO70 s> )9l ) 04-04-163
\0 11061218701 Bushing

\# 11061218600 Washer

Vv 92202600900 Collar nut M6

YA 11061237600 Strap

4 11061491200 Filter gasket

Y. 11061412200 Intake elbow NEWO7Q,:8 55 04-04-147
Y 90123191070 Hexagon head screw

YY 11067917601 Support NEWO070 = 5L 04-04-175
vy 93346300140 Lock washer 6

BRER




e0eccsce,

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

G

" hbaled | Description WS ol WS 58
vt 90453191320 Socket head screw
Yo 11061490400 Sealing ring
184 11060801600 Handle shroud
00009673662 Washing plate
Yy 91213471000 Stud M5x38
YA 96469450150 "O" ring 4x1 an
Y& | 11061822400 Clamping piece 2 E
v 90482161010 Pan head screw .g E
¥\ | 11061802500 Chock rod % NEWO70olol do | © | 04-04-149
vy 11061201602 Air filter NEWO70/5a ,:Ls 04-04-115
vy 11061201610 Air filter(wire mesh)
v 11060840601 Cover NEWO70 lsa xLs ol 04-04-155
Yo 11101409501 nut
vs 00009581705 washer
vy 11060209500 button
YA 00009971705 Helical spring
¥4 94606240800 Retaining washer 8
F. 11069681500 Name plate 070
T 11069671501 Name plate 070AV
fr 11061237500 grommet
0- 11061291101 Gasket
o) 11061000901 Governor shaft bush
oy 00009672001 Name plate




PY.IVr) .. 5 . . .

o csJd ajloud Description WS o WS sS
or 00009671542 Name plate 070

of 00009671543 Name plate 070 AV

00 00009741000 Round head rivet 3x6

‘




e0000000,

00000 00000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000,

wa NEW 070

SABZ KOOSH NEGIN co L0

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

eeccccee®

0000 0000000000000 000000000000000000000000000000000000
...O0.00000.. L ()

g “'§ JBIRS acgazo §
i H ii CARBERATOR HL324A

L4 °
. ] .
®ce000000000 ©000000000000000000000000000000000000000000000000000

"y



e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

ecccccee®

Evbf NEW 070
H
- codb 5)loud Description WS ol WS 58
11061200611 Carburetor HL324A(1-39) NEWO70 )4l ,,,l8 04-04-121
\ 65031229410 Cup plug
v 11061207203 Choke shaft with lever
v 11061212900 Choke shutter
¥ 11061227400 Round head screw
0 65031290910 Gasket
5 65031214700 Metenng diaphragm
\ 65031210500 Pump rousing
A 11081291100 Gasket
4 11061214803 Pump diaphragm
V. 65031210400 Upper part
A 65031227710 Lens head screw
Y 65031217810 Fuel strainer screen
VY 65031293010 Sealing ring
¥ 65031210800 Cover
10 65031227700 Lens head screw
\5 11081226800 Idle adjustment screw
'Y 11061223000 Spring
YA 11061293500 Gasket
14 11061292300 Gasket
Y. 42011226200 Idle speed regulating
screw
A 65031223020 Spring
vy 11061208803 Inlet needle valve

;;_"'" Yy




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

H

- b 5o Description WS ol WS 58

YE 11081215100 Inlet needle

Yo 11061215000 Inlet control lever

2 11061219200 Shaft

Yy 11101227800 Lens head screw

YA 11101223020 spring

4 11081226700 Main adjustment screw

v 11061223000 Spring

I 11061215400 Valve nozzle

vy 11061227200 Pan head screw

vy 11061228700 Spring washer

vf 11061207101 Throttle shaft with lever|

Yo 65031229300 Clamp

vy 65031228710 Spring washer

rY 65031227720 Lens head screw

YA 11061223202 Torsion spring

rq 11061213301 Throttle shutter
11060071060 Set of carburetor parts
11061209611 Inlet nelg\cllleer set with

o 65031218800 Bushing

0\ 65031212910 Choke shutter

oY 65031228000 Inlet control lever screw

oy 11061223005 Spring

of 11061215000 Inlet control lever

00 11061293505 Sealing ring

of 11061226701 Main adjustment screw

;;_"'" YE




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

SABZ KOOSH NEGIN co .10

e®00000000000,

...OOOOOOOO..

E:

®ec0c0cccccccce®
e®0000000000e,

J

®ecc0c0cccee’

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

SV EVAVEVITRRTSTUI
HANDLE MOLDING ASSAY

L]
©00000000000000000000000000000000000000000000000000000°

..000001'0000000|D0000000|D00OOOOO1!OOOOOOO{POOOOOO.i’OOOOOO ..

R

o laudb .o & . . .

. csld 5)loud Description WS o WS 53
\ 11067900302 Handle molding
Y 11131828901 Bolt

v 00009970603 Helical spring

11131828901

Starting throttle lock

o 11061801506 Throttle trigger
5 94154153140 Hollow rivet

v 93714702640 Pin 5m6x24
A 11081824500 Hook-on spring
4 11061820800 Lever

93724702130

Pin 4h8x20

NEWO70 Caic aiws 9 35 atws dcgaxao

04-04-153

;;_"'" Yoy




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NEW 070 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

J

T sl Description ¥IS ol vIS S
A 00009980802 Hook-on spring NEWOT70 e ats 5 55 45> degame | 04-04-153
Y 11067912205 Handle hose
\Y 11067917600 Support NEWO70 Cac aiws 05,105 04-04-148
\F 90482161320 Pan head screw M6x20 ZA
o 11104300002 Stop switch
\& 92112601430 Hexagonal nut M12
VY 00009673506 Plate
VA 11104329200 Grommet
14 90482161320 Pan head screw M6x20 Z4
Y- 11061821504 Throttle rod
T 11067901501 Handle tube with hose NEWOT70 15 0351365 €65 04-04.122
vy 00007912009 Hose 390mm
vy 11067919500 Rubber bushing
Ye 11067919400 Clamping collar NEWO70 sl 05,1065 <o 04-04-178
v 90153191800 Hexa&gzzzegi Serew
24 00009514110 Countersunk screw
vy 11067918600 Thrust washer
YA 92143200900 Retaining nut VM6
ra 90482161010 Pan head screw M5x18 7
v 11087909100 Hand guard (B)

I 97710212250 Hose clamp
f- 11064328100 Elbow
A 00009736600 Bolt
fr 94606240320 Retaining washer 3.2

21-29 J21-29 Lol s b 035,105 diws dcgoae 04-04-172

;;_"'" Y5




e0eccsce,

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

SABZ KOOSH NEGIN co .10

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

...OOOOOOOO..

° (]
° .
) L]
° o see .
T
) L]
) L]
° L]
[ L]
[ L]
[ L]
[ L]
e L]
° °

®ecc0c0cccee’

e®00000000000,

.
.
L]
NEW 070 :
.
.
L]

..........................OOOOOOOOOOOOOOOOOOOOOQQQQQQQ‘
L]

b))

TOOLS

L]
................................OOOOOOOOOOOOOOOOOOOOO.'

/

32

—=b/

id

=5

33

®e00000000000®

J

o laudb .o & . . .
i csld 5)loud Description WS o WS 53
Yo 11068903402 Combination wrench NEWO701V#14 xos LT 04-04-125

Y&

08110121152

Wrench 8x10

|

11071911201

Locking screw

YA

08112701100

Screw driver

11068934010

Filing gauge(1.2mm %2”

¥\

11068934000

Filing
gauge(0.404”.1/2")

Yy

08114118108

Round file

NEWO70 6 olage

04-04-150

\ng

08114907860

File handle

;;_"'" YV




